—22 e

%%

A ENGINE

REF. NO. NUMOER DESCRIPTION ‘ SERIAL NUMBER REQ'D
i
i v
GOVERNOR AND CONNECTIONS — Continued
11 251 465 Ri LEVER, GOVERNOR SPRING THROTTLE . ) ]
103 373 PIN, coTTER, 3/32 x 3/4" 1
103 341 WASHER, pLAIN, 3/8" i
12 251 450 RI SHAFT, GOVERNOR THROTTLE LEVER : i
| 13 41 359 D STOP, GOVERNOR SPEEO CHANGE LEVER . 1
218 436 NUT, Jam, HEx., |/L-20NC ‘ 7
14 35t 873 Ri | SCREW, cAP, GOVERNOR HOUSING | |
103 321 WASHER, Lock, 3/8" : ’ B |
15 {72 529 PLUG, covERnOR HousiNng (5/8" weicn pLuc, Tvpe A) |
16 - 36 152 DA BUSHING, GOVERNOR SHAFT . i
17 251 473 Ry BODY, GOVERNOR BUMPER SPRING : 1
TERES NUT, Jam, HEX., T/16-20NF i . ]
B
18 28 078 D SPRING, GOVERNOR BUMPER , I
19 251 448 Ri PIN, OOWEL, GOVERNOR BASE ]
20 251 bl Rit HOUS ING, GOVERNOR, ASSEMBLY |
{(CoMposED oF - :
| BEARING 45 753 D 1 PIN 251 B8RRI .
. | BUSHING 36 152 DA I PLUG 172 529
. I HOUS ING § 251 b6 Ri | SHAFT 251 450 R1)
I OIL SEAL 251 449 R9| ‘ .
179 843 ©  SCREW, CAP, HEX-HD., 3/8-16NC x t{-1/2" 1
103 321 WASHER, Lock, 3/8" k i 1
i'
i
1 21 251 58 Ry GASKET, GOVERNOR HOUS iNG B
22 251 460 RI RING, GOVERNOR SLEEVE STOP T
23 43 481 b BEARING, coVERNOR THRusT (AETNA ED 2293) {OrTionaL wiTh 55 31l D). |
23 55 314 D BEARING, covERNoR THRUST (Nice 5971) (opTionaL with 43 481 D) 1
2l 251 459 Ri SLEEVE, GOVERNOR THRUST |
25 354 760 R BUSHING, GOVERNOR BASE (WiLL WwoRk For 251 452 R2) i
26 351 778 Ry WE|GHT, GOVERNOR 2
{ 27 251 457 Rl |PIN, covernor weleHT - 2
103, 378 PIN, coTTER, 3/32 x 2" : . F 2
28 251 456 R93 SHAFT, coveRNOR, w/CARRIER, ano PIN, 190 90! ) 501 To 106700 1
: 190 901 PIN, Groove, 5/32 x 1-3/8" (TveE No. 1) : 1
28- 355 303 R9i SHAFT, covernor, w/CARRIER, anp PIN, 19090} . 106701 up L}
‘ ) 190 901 PIN, croove, 5/32 x [-3/8" (TvPe No. 1) I
§ - NoT SERVICED SEPARATELY






